For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 50

365L

54" Deck Assembly

\ _
\ A
\ D\K\
@ \ p2
\,M // ”Mm/ e 4
_NM, A \, /o y \
A // \\ | / /#/ //\-\
W 'y /
A\ 9
\ A
\ @
Y W\
W A N
8y W ) 7 %
\wmwm/ ’ // \L An. = ,/
AN 26k e %@
(\ /ﬂ%, ,/ \ \_ﬂW ,/W [ Y \\M \\ “
0 Vi
A 2 /4 O\
//VAAr nl,mu. \ . Ih”\m\.rll!imw \A,_\_ \Mw
( 2= % /I v“., N |||...M \ ) \\
/ VN A\ /2 / Va7
Mv Ane w " mwu.ll,/lx.u.||||.. TTTTTTTTTTTT T T m.”/i||| I@ \\I
Y/ S Y /
\\ -—_o Iy \\V
3“ WYT\\\ ! / M\
_.Inﬂl =7 .AHAA oo~ \\ 4 \1\
: st gy m /
Sar- 7”/ ﬂﬂn..,m %_ \\ 4/
....... - @H«u \ m.vru ) s - IN--I .@13\ \
A T Vi \“\ \" - I x S R \ x \ \ M\ /,,
Af s .E,---. AN 0
S \\‘ m,_”u\ o N\\A\ \\ ﬂlu\‘..{-- &I- i.m A@“ \“NMN\\ m/v
T T “
A B~ A% m )

1)L u@,mw
Awl m - .\.i\r
/ \c y \

MHU \

AN ummm :

/lnl&ﬂlVMWIIIUVf/// [{»] 0
Tyt

\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

54" Deck Assembly

Page 2 of 50

Ref#  Part Number Qty S/P/F  Description
1 720-0241 1 S  Wingnut Knob
2 703-2817 1 Belt Cover LH
3 703-2816 1 Belt Cover RH
4  747-3306 1 Idler Spring Mounting Rod
5 738-0380 1 S  Shoulder Screw 3/8-16
6  756-3106 1 Pulley
7  712-0431 1 S  Flange Lock Nut 3/8-16
8 710-0521 1 /P Hex Cap Screw 3/8-16 x 3.0
9 736-0258 1 /P Flat Washer .385 ID x 1.0 OD
10  756-3105 1 Idler Pulley 5.0
11  603-0690 1 Deck Spindle Ass'y
12 603-0469A 1 S Idler Bearing Arm Ass'y
13  711-0242 1 S  Spacer
14  738-3108 1 /P Shoulder Bolt
15  737-0280 1 S  Grease Fitting
16  736-3015 1 S  Flat Washer .469 ID x .875 OD
17  603-0407 1 Idler Pulley Ass'y 5.0
18 736-0316 1 S  Flat Washer .78 ID x 1.59 OD
19 703-2849 1 S  Channel
20 703-0326 1 Front End Deck Bracket LH
21  703-2091A 1 /P Front Roller Bracket
22  714-0115 1 S  Cotter Pin
23  711-3314 1 S Roller Pin
24  731-3005 1 /P Roller
25 703-2430 1 Front End Deck Bracket RH
26  703-2090 1 Reinforcement Disk RH
27  703-2767 1 Front End Deck Bracket LH
28  703-2089A 1 S  Reinforcement Disk
29  732-0971 1 Extension Spring
30 712-0375 1 /P Lock Nut 3/8-16
31 710-3168 1 /P Carriage Bolt 3/8-16
32 603-0325 1 Mower Deck Ass'y
33  747-3297A 1 /P Deck Support Rod
34  732-0395 1 S  Extension Spring .50 OD x 2.51 Lg
35 711-1103 1 Pin Roller
36  703-2929 1 S  Deck Support Link
37 736-0231 1 S  Flat Washer .344 1D x 1.125 OD
38  712-3004A 1 /P Flange Lock Nut 5/16-18
39 710-3168 1 /P Carriage Bolt 3/8-16
40  731-3005 1 /P Roller
41  738-0296 1 S  Shoulder Screw
42  750-3243 1 Spacer
43  703-3381 1 Idler Support Plate
44  710-0944 1 /P Hex Cap Screw 3/8-16 x 4.25
45  736-0227 1 S  Flat Washer
46  736-0171 1 S  Lock Washer 7/16
47  712-3019 1 S  Hex Nut 7/16-14
48  703-2988 1 S  Support Plate
49  710-3034 1 /P Carriage Screw 3/8-16 x 1.25
50 603-0144 1 Front Bar
51  750-3119 1 /P Spacer
52  703-2099 1 Finger Guard
53  703-2392

WWW. mymovxierﬁar't% com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

54" Deck Assembly

Page 3 of 50

Ref#  Part Number Qty S/P/F  Description
54  732-3070 1 S  Torsion Spring
55  725-0157 1 /P Cable Tie
56  710-3001 1 /P Hex Cap Screw 3/8-16 x .880
57 703-2410 1 Castor Bracket
58 634-3159 1 /P Wheel Complete
59  750-3193 1 /P Spacer
60 711-3318 1 /P Hinge Pin
61 731-3131 1 S  Deflector Chute
62  703-2093 1 Inner Baffle
63 710-3178 1 /P Carriage Bolt 3/8 - 16
64  742-3013 1 S Blade
65  754-3078 1 S Belt 365 (161.00 LG)
754-3083 1 S  Belt 365L (165.00 LG)
66  747-3013 1 /P Support Pin
67  732-0802 1 Compression Spring
68  736-0160 1 S  Flat Washer .536 ID x .93 OD
69  715-3003 1 /P Spring Pin
70 603-0351 1 Rear Hanger Bracket LH
603-0350 1 Rear Hanger Bracket RH
71  703-2683 1 S Rear Hanger Bracket Spacer
72  710-0693 1 /P Hex Cap Screw 3/8-16 x 4.5

WWW.mymowerparts.com



Page 4 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

54" Deck Spindle Assembly

365L

= I
Aw---__ i-___---.- hk““u_
_1--“"_ ._ poany, o 4---__
An_‘n“u__. L '--;v | h ..,U“u-!.,
_A‘-___-., ““_---__ A_n”_‘n“m" _f-----. 4-___"”--._ L
“ui”’ ‘-- ™ -___----‘
v---“mmmu-“ A’.-‘v£ .k‘- .". _4---- ”‘ ‘”u_ u" ”“““
“__m“._....i Aﬂ.‘n“w“" __‘-A-“" A.LT--L_. \___--.I
® younnm _HI.- ““.--.__ AA'. \v
g, _....u... an “. gy
w
A“.......... " -__ =
.___...uﬁ..‘_ _“....ur...A_

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

54" Deck Spindle Assembly

Page 5 of 50

Ref#  Part Number Qty S/P/F  Description
603-0690 1 COMPLETE SPINDLE ASSY.
710-1674 1 SPINDLE BOLT: 3/4-16 X 6.50
911-3171 1 /P SPACER:7551D X 1.25 OD X .44
750-3249 1 SPACER:.765 ID X 1.50 OD X 1.88
948-3020 1 /P BLADE SPACER
936-3014 1 S FLAT WASHER:.781 ID X 2.00 OD X .105
903-1387 2 /P SPINDLE CUP
912-3018 1 /P BLADE NUT: 3/4-16
741-3029 2 /P BEARING CUP
941-3028 2 /P BEARING CONE
941-3030 1 /P BEARING SPACER
921-3018 2 S SEALOIL:1.25ID X 1.874 OD

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 50

365L

Battery, Electrical Components And Switches

~

1

b
4
W|RMMI¥|
e
— M\JM
/
/
\\
/
X /
/
o
&

II.J

A

_\,

{\

ymmm;u
*ﬁu.,,._ﬂﬁ /

AT
2Ny

(2]
(]
— \.
_mu //

Ty \. J’

huuhuuu r -5
,Vkﬂ..ﬂ X .A“_N_AH\WTM 7
u”% =2} y

w ™

> / // B =

|
< /\ )
R Y //

w ey _

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Battery, Electrical Components And Switches

Page 7 of 50

Ref#  Part Number Qty S/P/F  Description

?1  629-3032 1 Wire Harness, Main Not Shown
2 723-0455 1 Foam Protector, Indicator Light
3 710-3013 1 /P Hex Cap Screw 1/4-20 x .50
4  703-2809 1 S  Bracket, Indicator Bulb Mtg.
5 712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
6 725-1718 1 S Relay
7 703-2836 1 Bracket, Headlight Mtg.
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9  725-3164A 1 S  Switch, Plunger Safety

10  725-0157 1 /P Cable Tie

11 725-1347 1 /P Cap, Ignition Switch

12 725-1346 1 S Nut, Ignition Switch, 5/8-32

13 725-1717 1 S Switch, Ignition

14  783-0462 1 /P Bracket, PTO Switch Retainer

15 725-1722 1 S Battery

16  725-3254 1 S  Switch, Seat

17 712-0397 1 S Nut, Nylon Wing, 1/4-20

18 712-0271 1 /P Nut, Hex Sems, 1/4-20

19 710-3015 1 /P Screw, Hex Cap, 1/4-20 x .75 GR5

20 703-3149 1 S  Strip, Battery Retainer

21  747-3347 1 Rod, Battery Retainer

22  731-3233 1 Tray, Battery

23  725-3250 1 S  Headlight Assembly

759-3864 1 S  Bulb, Headlight - Only

24  731-3184 1 Bezel, Headlight

25 732-0816 1 Spring, Switch Mounting

26  710-0425 1 /P Screw, Machine, #10-24 x 5/8

27 712-0161 1 /P Nut, Hex Insert Lock, #10-24

28  725-3251 1 S  Voltage Sensor

29  726-0349 1 S  Ratchet Retainer

30 725-3191A 1 S  Switch, Plunger Safety

31 710-3143 1 /P Machine Screw #10-24

32  750-0539 1 S  Spacer.3151D x .50 OD

33  725-3229 1 Hour Meter

34  725-0157 1 /P Cable Tie

35 712-0161 1 /P Lock Nut #10-24

WWW.mymowerparts.com



Page 8 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Body Cover And Console

365L

3_/
“
i, o
\WNM
© \ “wn-/”/
™ ™
©. P N\ TN
N 70 0
YT N Y U
- mmmw s 47 2 A\ \_‘-H-w,q/ /
N 7 WY S AN
N\E Sy ME N
[l mv T
34
% amr,, / c
! // mu N
Wi N 5
/ 7/ x\m wd “.\uwv\z ) _ P , M( YWMMIW‘ //
) e FANEE, <
_Mf LD AL NNy, )
Gy z- W A (0))]
Lm%x. D \M\ \ / ARV +
N\ \ o\ /”,/vmmm ..... N 5
) + J 7 . / //YV\V// \\ o
7 - V4 //
/h AA > q
© ,/ / /m vw\
_, \\W ”N” \ \ / / wy’ W
48 \JI/ \ \ 4 @ o
V2 \ \
\ “\ / / / / l/ m
© \Wmvmw / // >\
s ., & K LR =
S PO AN\ 1
) //,p.mmm / L“. / 4 © \MMM* ﬂ%mﬂunu ““\ ,”/ - \ l/ .
AN TNy A N\ P
A\ /MW/M,“__.\H\\% A& A\ ,,,%w&\m\\m...u/ vy
N ..mvwnw AN 2" WA /4 \\ / / / / “
,m./\“.klull._v A \.m\\ A ,M,v\\_ cviu‘ilwuu.d. /y/ﬂ ﬁ /, \ \\\ / \\ VK Lhnuuu “MﬁL\A / \\
WYNES I/ )
S e NN
N AN/
© \ Iy -
™ \V./ f
[4V] ”, 7 \/7—/ A
A\
\ m AN
4 A\
,OU\ // /AVWIWuﬂuuﬂn Y
B ——
/HHA / ) \\ \\ / \
l...JAI(\\\\ / \\“\
NS



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Body Cover And Console

Page 9 of 50

Ref#  Part Number Qty S/P/F  Description
1 731-3263 1 S  Control Handle
2  712-3004A 1 /P Flange Lock Nut 5/16-18
3  710-0451 1 /P Carriage Bolt 5/16-18
4  731-3185 1 Bellow
5 735-0251 1 Foot Pad
6  710-0642 1 /P Hex Washer Screw 1/4-20 x .75
7 703-2648 1 Bellow Retainer Bracket
8 712-0431 1 S  Flange Lock Nut 3/8-16
9 703-2807B 1 S  Foot Pad Mounting Bracket
10 710-3168 1 /P Carriage Bolt 3/8-16
11  749-3081 1 Cruise Control Tube
12 703-3288 1 S  Control Tube Mounting Bracket
13  710-0276 1 /P Carriage Screw 5/16-18 x 1.0
14  731-3310 1 Consol
15  726-0289 1 Plug
16  731-3128A 1 /P Lens
17  736-0242 1 /P Bell Washer .340 ID x .872 OD
18 720-0241 1 S  Wingnut Knob
19 738-0754 1 Shoulder Screw
20 720-0302 1 Knob
21  731-3195B 1 /P LH Control Panel Cover
22 603-0424 1 S  LH Control Panel Assembly
23  723-3042 1 /P Snap Bushing
24  712-0453 1 Retainer Nut 1/4-20
25  726-3047 1 S  Push Nut
26  728-0117 1 Pop Rivet
27  726-0197 1 Cable Tie
28  732-0830 1 S  Spring Clip
29  731-3293 1 Rear Body
30 738-3163A 1 /P Shoulder Screw 3/8-16
31 736-3039 1 S  Flat Washer .406 ID x 1.5 OD
32 731-3312 1 Floor Body
33 603-0578 1 Body Plate Assembly
34 703-3474 1 S BodyClip
35 710-0376 1 /P Hex Cap Screw 5/16-18 x 1.0
36  703-1345A 1 S Key
37 725-3233 1 S  Electric PTO Switch
38  731-3196A 1 /P RH Control Panel Cover
39 603-0425 1 RH Control Panel Assembly

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 50

365L

Choke & Throttle Cable, Muffler Assembly, PTO Clutch, Engine Acc's

/i

:\\

)y J\\

/

i1

]

1

11

IREERE]

)

\
\\\

7

/ \\

7
g

/
//

.i-.i-...i...i\mv,@i?.nua -7

v o»

% -~
=
/ =

. =] AMu

~

\ _\ /
s

= N 2.4 A

=

T

n(

/ [}
N

[a] Q

#,

&\ [/

N &w_ )y .

Al gl O\
A ,km‘v,&?&\ \

[\

Qe

4
!
|
|
I
I
H
-
\
A
il
{ #-1
e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Page 11 of 50

Choke & Throttle Cable, Muffler Assembly, PTO Clutch, Engine Acc's

Ref#  Part Number Qty S/P/F  Description
1 751-3141 1 S  Oil Drain Hose
2  712-3004A 1 /P Flange Lock Nut 5/16-18
3 703-3023 1 Mounting Muffler Bracket
4  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
5 726-0205 1 /P Hose Clamp
6  751-0535 1 Fuel Line Hose
7  710-0216 1 /P Hex Cap Screw 3/8-16 x .75
8  710-3009 1 /P Screw #10-24 x .750
9 746-3071 1 Throttle Control Cable 53.0"
10 746-3068 1 Choke Control Cable 43.0"
11  712-0161 1 /P Nylon Lock Nut #10-24
12 736-0607 1 /P Lock Washer 5/16
13  726-3008 1 /P Heat Shield Cable Clip
14  712-0431 1 S  Flange Lock Nut 3/8-16
15  736-3010 1 /P Flat Washer .407 ID x .812 OD
16  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
17  747-3362 1 Rear Belt Retainer Rod
18  736-0159 1 S Washer 5/16
19 603-0317 1 S  Clutch Retainer Ass'y
20 736-0242 1 /P Bell Washer .340 ID x .872 OD
21  710-3207 1 /P Hex Cap Screw
22  703-3014 1 S  Muffler Shield
23  751-3151 1 Muffler Tube Clamp
24  749-3074A 1 Muffler Tube
25  726-0290 1 Adjustable Clamp
26  754-3077 1 S V-Belt
27  756-3083 1 Pulley
28  714-0128 1 /P Keyl/4x1.0
29  725-0157 1 /P Cable Tie
30 717-3390 1 S  Electric PTO Clutch
31 750-3106 1 Spacer Clutch
32 736-0171 1 S  Lock Washer 7/16
33 710-1616 1 Hex Cap Screw

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

\ _NJH“
o % 5 \-\
r._..ﬁlu [} Am \Am .
o N m ™ \%ﬂ
N ) ,-m m — « P
) /(wqu.hmu A
5 i\
(al
®
X
‘ & /
/ -\
&M mww, // X/ III.AQ — Y\auw..ll ||||||||||| N\
QO T TN TR
//WfMNHWMMWw ~ /II/IMV// // o /MMW A,LW Am MW _Ar\ /MA. W HM__HHHMMHM wihlll
\ Y // / & \II.. HHHH|nmmummmlu“nuuuuuuu...nnu
/\y / HH..NY J
2\ o : Vw“unv\\ mw MHMM mmw“m\ m\x\ﬁmhmww /
| / / ,”,umwmmM\mV\“/// \\mm, / Vﬂnl_ mW/ mmkmnnnwwn _WWWW\ // 00
N N III - s ‘.
Ammum Wmmmmm”..wljmnumnmrnyuﬁ. ww o — menM..m ﬁuu |Anuummmﬂ /” \\\\3
IHlu —~= Q- \ T
7 \W\ m%m IR N ;,w ) /m,/ 3
MW\@% R’ V o F Ay ”/ & W
,“nl/ ﬂ llllll ‘_h. \\ == -~ ) ,/
IR YAV W<
2\ SN\ & -/ mww Wlmummmﬁ Nzt &y N\
NS RS e VAR v/ NG
ezl SN NS =
L ST Y
WW“\\ / AN \\ \\ \\ \ \
f \A/ o o \\ / \\ ol //
\ [~ & / “m“\ \
e, mw,v 10’ Y
™
> -—
o
e
o
?
<
h=
J
X
g8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L Page 13 of 50
Deck Lift Assembly

Ref#  Part Number Qty S/P/F  Description
1 711-0642A 1 /P Handle Button
2  731-3158 1 /P Handle Deck Lift Grip
3  732-3097 1 Compression Spring
4  747-3405 1 Front Lift Rod
5 738-0507B 1 S  Shoulder Screw .500 Dia x .434
6 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
7 603-0422 1 S  Shaft Mounting Bracket - LH
8 603-0370 1 Pivot Link Bearing Ass'y
9 603-0313 1 S  Lift Shaft Ass'y
10 703-2621 1 Adjustable Deck Lift Link
11 703-2780 1 Lift Parallel Link
12 603-0327 1 Handle Bearing Ass'y
13  703-2772 1 Deck Height Adjustable Plate
14  738-3150 1 Lift Handle Shoulder Screw
15  712-3020 1 S  Top Lock Jam Nut 3/8-16
16  603-0423 1 Shaft Mounting Bracket - RH
17  710-3083 1 /P Hex Cap Screw 5/16-18 x 1.375
18  711-0773 1 Eye Bolt Adjustable Link
19  738-0380 1 S  Shoulder Screw 3/8-16
20 712-0206 1 S  Hex Nut 1/2-13
21  712-0431 1 S  Flange Lock Nut 3/8-16
22  738-3151 1 Shoulder Screw 3/8-16 .56 x .27
23  712-3015 1 S Jam Nut5/8-11
24  736-0158 1 S  Lock Washer 5/8
25 712-3016 1 /P Lock Hex Nut 5/8-11
26  711-3266 1 S  Clevis Pin
27  703-3407 1 S  Front Lift Bracket
28 603-0401 1 S  Lift Arm Ass'y
29  738-0183 1 S  Shoulder Screw 3/8-16 .50 x .21
30 603-0257 1 /P Fork Lift Ass'y
31 710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
32  747-3276 1 Lift Link Rod
33  736-0300 1 S  Flat Washer .406 x .875
34  747-3267 1 Handle Arm
35 750-3200 1 Spacer .448 ID x .688 OD
36 712-0290 1 /P Lock Nut 7/16-14
37  712-3009 1 S  Hex Center L-Nut 5/16-18
38 710-0431 1 /P Hex Screw 3/8-16 x 1.50
39 737-0280 1 S  Grease Fitting
40  747-3406 1 Front Mounting Rod Bracket

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 14 of 50

Drive Assembly Complete

365L

o AN W\
\ ¢ 8 e = _!xlll.my /
\\ HMWHNNV/,, AMIN“ //I/.ﬂ”/ I

A g N\ S /
/ R A \AMMM/““,&, = W
=)

-

,”/ --.amww ) /
/

-

'(\n‘ﬁ.\_
‘”L&m;ﬂ_mmw%

"

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L Page 15 of 50
Drive Assembly Complete
Ref#  Part Number Qty S/P/F  Description
1 618-3110A 1 S  Drive Ass'y Complete
2  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
3 715-0136 1 S  Spirol Pin 3/16 x 1.25
4  717-3396 1 S  Spur Gear 14T
5 717-3455 1 S  Hydro Transmission
6  718-3053 1 Parking Brake Lever
7  721-0343 1 O-Ring 2.0 Dia.
8 727-3125 1 S  Cap Nut 3/8

WWW.mymowerparts.com



Page 16 of 50

B0

\
[QY] Aﬂ i
\.y/wm.. |||||||| o
/e ©
/ I
............ / \
w____ //
[&p] .l.'v/N_/
\
N /7 ®
o N \ ¢
\,aﬂw 4 o /M,,
mm) N .1-.1!-1...Nmﬂ
AN - A,
/ / W/ oy &W@, m
A\ o ~
SN Ty o
\\\ AN, / Amw pu.
3 3 \ 05
s 4 —
> &
Vi o
XL f qu
//
@)
N\ e
3

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

) =y
. 7
= v -
' /

S N &0
S .% :,wmeHmHHmpd%umn
o Aﬁ”“ " nW.

2 @ mm,mm%“ J R %w
: T
5 f@ gy
o mVﬂ/ RN e

> S

€ ot

(@]

@)

(]

=

)]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Drive Controls & Support Tower

Page 17 of 50

Ref#  Part Number Qty S/P/F  Description
1 603-0340 1 S  Bellcrank Ass'y Upper LH
2 603-0341 1 S  Bellcrank Ass'y Upper RH
3 603-0342 1 S  Bellcrank Ass'y Lower LH
4  603-0343 1 S  Bellcrank Ass'y Lower RH
5 603-0647 1 S  Support Ass'y Tower
6 603-0410 1 Rod Ass'y Control RH
7 603-0411 1 Rod Ass'y Control LH
8 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
9  710-3005 1 /P Hex Cap Screw 3/8-16 x 1.25
10 710-3178 1 /P Carriage Bolt 3/8-16 x .75
11 711-1111 1 Control Shatft
12 711-1124 1 Pin
13 712-0312 1 S  HexJam Nut LH 3/8-24
14  712-0365 1 Hex Center Lock Nut
15 712-0431 1 S  Hex Flange Lock Nut 3/8-16
16 712-0453 1 Retainer 1/4-20
17  712-0711 1 /P Hex Jam Nut 3/8-24
18 712-3001 1 S  HexJam Nut 3/8-24
19  712-3004A 1 /P Hex Flange Lock Nut 5/16-18
20 714-0104 1 S  Cotter Pin
21  723-0420 1 S  Spherical Rod End RH 3/8-24
22 723-0421 1 S  Spherical Rod End LH 3/8-24
23  727-3113 1 Damper Cylinder
24  732-3084 1 Spring Compression
25 736-0169 1 S  Lock Washer 3/8
26 736-0539 1 Thrust Washer .625 ID x 1.12 OD
27  736-3004 1 S  Flat Washer .406 ID x .875 OD
28  737-0280 1 S  Grease Fitting
29  737-3072 1 Grease Fitting w/Tube
30 737-3073 1 Adapter 1/4-20
31 738-0296 1 S  Shoulder Bolt .437 Dia. x .268
32  738-3153 1 Shoulder Bolt
33  741-3063 1 Sleeve Bearing
34  747-3281 1 Control Rod LH 31-5/8
35 747-3282 1 Control Rod RH 35-3/8
36  736-0300 1 S  Flat Washer .406 ID x .87 OD
37  703-3405 1 Support Plate

WWW.mymowerparts.com



Page 18 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Assembly (Model 365L)

365L

o
S
o =
\\ . &\
/ (<0)
/ /
o “\ |||||||||| A
)
0 g o
SO\
Q a3 mw‘ nnmw’/ »WWfﬂ .
/ & fv o \ m N
@ e £ 0 / Lw umw F“mmmm
A AN Wv / my M mmu_ 14
O) @) e {0)a LS Al
@m — A A\ — \ A, b l.{meWm.. .r,m,-s),
" \\ c\\\, /WJ. N Y \Am mwm .mﬂmm.
N , >”;\ o 4 \ ,,,
GO AW
3 ™ o ~ At e
@ f& _Wu - I_WMMNI ,@.M AM..MIHHUMWMHHHHHH”%AﬁI
@ A\.w,, |
VAR mm
e
Aq AN, _
~ 1 ) N
) A/ul A\ // Q \WW“HIAHMV/
nu :u__ N § —wm
Ry =
2_@,\
&
<}
o

i) i1}
=t

-

WWW.mymowerparts.com

@
&N
S
. 8
.uu. 1mmw !.AW.MW.
(Wumw & ‘“MM,J m«L NS
e A
. N N .,L\\ N VY @wv o - N2
¥ N nm\...\\\\\ww\\\\\ 4 S AAMC %v
(B .“u@w/mnv & s o ©e
\ \w_. VA & < ww@ 10
3 [= 1]
&
© \»w
g 9 “ &)
= / v //MMW
OB w. @ b s\
e /f [ 8 3 3 g 8%
¥ 5 T o e
X 3 5o ﬁ\? [
"w“ o /w\\ Qyunnu _m_v.



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Assembly (Model 365L)

Page 19 of 50

Ref#  Part Number Qty S/P/F  Description
1 KM-11004-2098 1 Head Gasket
2 KM-11008-2066 1 S  Cylinder Head
3  KM-11008-6005 1 S  Cylinder Head
4  KM-11022-2056 1 Rocker Case
5 KM-11060-2074 1 Gasket
6 KM-11060-2284 1 S  Crankcase Cover Gasket
7  KM-11060-2332 1 S  Rocker Case Gasket
8 KM-13183-2120 1 Plate
9 KM-14024-2109 1 Cover
10 KM-16126-2146 1 Valve
11 KM-49015-6100 1 Crankcase Cover
12 KM-49120-6070 1 Crankcase
13  KM-59071-2079 1 Joint
14  KM-92004-2141 1 Stud
15 KM-92009-2308 1 Screw
16 KM-92043-1037 1 Pin
17  KM-92049-2097 1 Oil Seal
18 KM-92049-2110 1 S Oll Seal
19 KM-92049-2112 1 /P Oil Seal
20 KM-92141-2110 1 Plane Bearing
21  KM-92143-2010 1 Collar
22  KM-92170-2002 1 Clamp
23 KM-92190-2145 1 Tube
24  KM-130B0625 1 Flanged Bolt
25 KM-130B0816 1 S  Flanged Bolt
26 KM-130G0845 1 Flanged Bolt
27 KM-130G0865 1 Flanged Bolt
28 KM-11009-2346 1 Oil Gauge Gasket
29 KM-11050-2066-9H 1 Bracket
30 KM-11050-2067-9H 1 Bracket
31 KM-11060-2083 1 Filler Gasket
32 KM-13107-2099 1 Oil Pump Shatft
33 KM-13183-2121 1 Plate
34 KM-14024-2113 1 Oil Pump Cover
35 KM-16154-2053 1 Pump Rotor, In
36 KM-16154-2054 1 Pump Rotor, Out
37 KM-41077-2068 1 Adapter
38 KM-49065-2058 1 Oll Filter
39 KM-49065-2071 1 S  Oil Filter
40 KM-52005-2126 1 Gauge
41  KM-59051-2114 1 Spur Gear
42  KM-59231-2067 1 Filler
43  KM-59231-2087 1 Filler
44  KM-92005-2059 1 S  Fitting
45 KM-92042-014 1 Pin
46  KM-92055-2086 1 O-Ring
47  KM-92144-2053 1 S  Spring
48 KM-130B0614 1 Flanged Bolt
49  KM-130G0612 1 S  Flanged Bolt
50 KM-130G0625 1 Flanged Bolt
51 KM-600A1300 1 Steel Ball
52 KM-670B2011 1 O-Ring
53

KM-670D2016 A\ \ . MyAMowWer B&iS.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L Page 20 of 50
Engine Assembly (Model 365L)
Ref#  Part Number Qty S/P/F  Description
54  KM-670D2022 1 O-Ring

WWW.mymowerparts.com



678-9623 or 606-561-4983

For Discount Cub Cadet Parts Call 606

3 / S
ol G\ / LI\ \“Vl ..-dyN_mw ™
e o\, ) / C__ VJ W.! _n 0)
— ™ / W m N/
N \ / o a{ 5 %
() \ / ™ ma. g, é:n -
(@) 4 N Am u IS
© \/ ¥ et
o > \ & A,,,/
/ /N T \\
- / N \ \
\ / \\ / /
/ \ A\
\ \ \ \\.)IlHHHuuu_B V V_ // /
\ / \\}{ L. “m!m_, o, //
\ N/ VAN / /,
/ em% | W
& WLIWI:@\ v \.l umv \ zf & // \,
S o /(2 N S Oy | \
7 “w = / r\ﬂwm \ L€, | -7 N\
A ,mm / / _nw [ y T _ A mmv =
WWIMIll- v.:r\Rliid IIIIIIIIII / ™ mm 4... \ mmmﬂ \\\
99/, / Vv ..... M“E-M m v \\?
||||| </ &aij...ml\ \“\
/
S/ N /
0 / - \ ............ \ /.\ nnw.u \“\\ Lo _
/ / v T, N
/ / \\m“m 7 ”~
~—~~ \\ \ .mmuu..ﬂl R, \“Nmmwn -N\\\\ A v
- / A Ny J
1 /N ® N A
™ / \ @ ST &, \
S / \ x Pa) N “ \
3 _A/ ) C / ‘v o /
S s T —
lMl\ _Nmmv, ‘AWW .MWW\I\V // // i \\nnuu //.//
m Anw mﬂ _m vwv _Armfmww /.y / ,A //ﬂ //
™~ & ¢ W, (41} e P \lll-.-ll....l. \ ’///Hll.ll\\
= - O )~ 7 N S
2 VN Ry ~—7
m .ms . I/.../Ilfl/ M\ \\ AA,”
[ N \ T~ /
_._ru ﬂ.uvrv e\ o o \V \\
< VL y \ o ‘._m‘ s / /
" - N \..w//.mww N\ h /
° N A = j ! \ /
S MW_HHHUDB @) / A@ | \N \
c \\ N [ //”// \
in \\ . ~ ,/uu/uu/;.i\n\\
@ " © e
= A \/ \ ; / N
n o /, \
™ —
</ \\ /




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Controls, Air Filter & Muffler (Model 365L)

Page 22 of 50

Ref#  Part Number Qty S/P/F  Description
1 KM-16169-2121 1 Choke Link
2 KM-16171-2057 1 Link
3  KM-39003-2064 1 Pivot Arm
4  KM-39129-2060 1 Governor Spring
5 KM-42036-2051 1 S Sleeve
6 KM-49103-2108 1 Governor Arm
7 KM-49110-2073 1 Governor Assembly
8 KM-49113-2153 1 Control Panel
9 KM-92002-2269 1 Bolt
10 KM-92037-2209 1 Clamp
11 KM-92081-2192 1 Spring
12 KM-92143-2200 1 Collar, 6.8 x 10 x 20.5
13 KM-92144-2052 1 Spring
14  KM-92150-2182 1 /P Bolt, .5x18
15 KM-92200-2036 1 /P Washer
16 KM-92200-2070 1 Washer
17 KM-180B0616 1 Bolt-Upset-WS
18 KM-180B0635 1 Bolt-Upset-WS
19 KM-311B0600 1 S  Hex Nut
20 KM-411B0600 1 Plain Washer
21  KM-11011-2193 1 Air Filter Case
22 KM-11013-2114 1 Air Filter Precleaner
23  KM-11013-2115 1 S  Air Filter Element
24  KM-11029-2001 1 S  Air Filter Assembly
25 KM-11060-2079 1 Muffler Gasket
26 KM-49070-2435-9Y 1 Complete Muffler
27  KM-92022-1545 1 Washer
28  KM-92150-2004 1 Bolt

WWW.mymowerparts.com



Page 23 of 50

678-9623 or 606-561-4983

For Discount Cub Cadet Parts Call 606

365L

, Y .
/ _emx,/ Cal (Cx
/i AN = 3
00 \n“\ A ),% N\
N f TR
.,__\“\ Y4 f” : Any o)
Avmm\v \\ \\ ”A,,, ﬂ”” \\
A =
. N \\m\ _n””, \ww,ﬂ, _\
3(9 i "V
=\ {7 ,y VA
¢ mm\ 7 Wi Te)
@ © 4 I A O > ~
g o —a_// ) N @ @
\\“nn“m“_%mgnﬂ e ---Mw.“‘.-.\“\ & AA v N (A m
7NN 7 . Ry
\“““\ ,,%N”/ ﬂ _ o \HH%\ A_wa.. 2\ %"_m 1=
\\M\g QN,/”/ \ mw, _.\W“_n“. < \n/ i ;/ & ™ _ \\v %))
\ PR N W
s O [y _Mww Ta\\re =/ o N\
D D ,\ / \u/ / —‘_V 5 W \ m‘ A u xnw. y \ ) muw N _r//
@éﬁi%:v_ﬁ; ..... P & LY, 2% ) *
<l s ! o~ | N
| A e\ Y/ (\/ )
,,, \ <4 / / \ mw. AEAWWWWW“& m‘. 7 /N . \A // | “WHHHH/
xmgv \ // fR N\ e mmmm_ \ \ (&)
\ ///A/ v / \ N .||..||..V &N N ——— >
~ / \\ ,a_.m“m\“M\ / m / N w"__. N
.hw.unw — /mmmrwun“m“mnmmuﬂﬂ / mw \nn,.inuuuug .
- = o mvuuwmme — ; s m,mmmw. \\ m%ww_
Lo -m ! Huu ,/W
: 50 Y/ @
z A W , /S / ) w\ [ ”.
(@) N — it ‘u_.‘
s i & |
5 -— <
g |
7p]
o3 O .
O N R M ,ﬂm, pu \\
o) 0 P =) D~ —{0 nnm .
e @%J\ v Lv ww- - C.%@!.\ _@W. 0O )
PN ﬁv\ _\AWV.}_ Amv.Ava B \ A/ [l M ] \“Wmmrl//
=3 g JHMM//_\ b/ AR - - TRy \‘mﬁww/ =/ e o\
[ =N e e AN ) e ) N (i —y S 0z
4 o " —_ “ h /
: ] Q1 o) ) T N e = ~—q v (0
2 B ) ) edl) L TR e = ~ J ‘ ; M,\ ; | o
‘5 - P m— - = W\
_._m._v - = ,lummmu&ll{a\.n.{..mm. A/ ””Wmumm&&, nsﬁH.MWHHH%




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Flywheel & Starter (Model 365L)

Page 24 of 50

Ref#  Part Number Qty S/P/F  Description
1 KM-13081-2108 1 Clutch Assembly
2 KM-13091-2068 1 Brush Holder
3 KM-13168-2131 1 Shift Lever
4  KM-14024-2205 1 Cover
5 KM-16073-2098 1 Insulator
6 KM-16146-2077 1 Cover Assembly
7 KM-16146-2128 1 Cover Assembly
8 KM-21039-2059 1 Brush
9 KM-21040-2052 1 Brush Spring
10 KM-21080-2054 1 Armature
11  KM-21163-2077 1 Electric Starter
12 KM-27010-2122 1 Switch
13  KM-32085-2097 1 Stopper
14  KM-92002-2277 1 Bolt
15 KM-92015-2146 1 Nut
16 KM-92015-2147 1 Nut
17  KM-92033-2081 1 Snap Ring
18 KM-130B0860 1 Flanged Bolt
19 KM-317B0800 1 Hex Nut
20 KM-461F0800 1 S  Spring Washer
21  KM-11009-2766 1 Gasket
22  KM-21066-2070 1 Voltage Regulator
23 KM-21119-2120 1 S Igniter
24  KM-21121-2083 1 Ignition Coill
25 KM-21130-2060 1 Spark Plug Cap
26 KM-21193-2148 1 Flywheel Assembly
27 KM-26030-2242 1 Harness
28 KM-26030-2243 1 S Harness
29 KM-27010-2170 1 S  Switch
30 KM-27010-2182 1 Switch
31 KM-59026-2054 1 Pulsing Coil
32 KM-59031-2122 1 Charging Caoll
33  KM-92009-2273 1 Screw
34 KM-92015-2167 1 Nut
35 KM-92022-2245 1 Washer
36 KM-92037-2208 1 Clamp
37  KM-92070-2060 1 S  Spark Plug, (NGK - BMR6A)
38 KM-92072-1195 1 Band
39 KM-92072-2003 1 Band
40 KM-130B0520 1 Flanged Bolt
41  KM-130B0614 1 Flanged Bolt
42  KM-130G0625 1 Flanged Bolt
43 KM-214B0510 1 Pan Screw
44  KM-225B0414 1 Pan Screw
45  KM-241B0406 1 Pan Screw
46  KM-510A5100 1 Woodruff Key

WWW.mymowerparts.com



Page 25 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Fuel System (Model 365L)

365L

\ g f— NL i
<t
)
- L ,
\\ — 9 -~ :
RM.KWMMKWU\ «
\
}[HH..HH-P 5 _
|y \
V4 S
777
o \\ / mJ,
8/ / \“R- “_
/ \ N\ o . A V A I n_.nv
“mn \ & \\\_\Hmu u1w M..mw /l.\ v )/#( 4/ 4 .n.\ \ ///n_.
P— ﬁm ..... 5N O CY (w
A A\ VY\ .Nm,{vﬁ mw\\\ , Y A\
“ L \ /// /,”,N
) / w ® @
/ \\ NS // " ._
‘ 5o \ @ ”
J/f [ _ WW \ /, [7/
L a—A{D N * w < :7 .
C 2 3¢ /S
.ﬂ . i | -
m/ 2 o \ / ._m,“__mu. |
(+5 L w /S - & /
mm_ ,\,A/ \x / _Mw%w /
am ----------,w S p \\
{ N \.14 ~~ \\..n|lll./|
ATEED § m.m ‘. - <8 mw" g N wmvw / N\ B/
T W 7)) ) e & oo | A y ) _ ‘ --@ A@mmw
(o] [ >y -A w o) / [ \ , ~
/- 2, NSNS R 8
) \ o / ) o™ - _
/ ,mv. 3 0
g - e
\\ P ..VV
pr f) © uxmw
(o] [+13
Mm“ _MW, - .EU,W
(3]




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Fuel System (Model 365L)

Page 26 of 50

Ref#  Part Number Qty S/P/F  Description
1 KM-11060-2075 1 Fuel Pump Gasket
2 KM-13116-2058 1 Push Rod
3 KM-16073-2116 1 Insulator
4  KM-49019-1055 1 /P Fuel Filter
5 KM-49040-2061 1 S  Fuel Pump
6 KM-92037-2065 1 /P Clamp
7  KM-92037-2081 1 Clamp
8 KM-92170-2043 1 Clamp
9 KM-130B0835 1 Flanged Bolt
10 KM-705A061000 1 Braided Tube
11  KM-11009-2024 1 Gasket
12 KM-11009-2036 1 Gasket
13 KM-11060-2076 1 Intake Pipe Gasket
14  KM-11060-2077 1 Gasket
15 KM-11060-2078 1 Gasket
16 KM-15003-2505 1 Carburetor Assembly
17  KM-16014-2075 1 Pilot Air Screw
18 KM-16020-2005 1 Float Chamber
19 KM-16025-2131 1 Throttle Valve, #130
20 KM-16030-2076 1 Float Valve
21  KM-16031-2065 1 Float
22  KM-16035-2055 1 Air Jet, #1.0
23  KM-16035-2061 1 Air Jet, #1.2
24  KM-16041-2170 1 Throttle Shaft
25 KM-16041-2235 1 Carburetor Shaft
26 KM-16060-2127 1 Intake Pipe
27 KM-16126-2147 1 Choke Valve
28 KM-39076-2053 1 Limiter
29 KM-49121-2100 1 Main Nozzle, #18A
30 KM-49121-2101 1 Main Nozzle, #18A
31 KM-49123-2015 1 Main Jet Holder
32 KM-59076-2053 1 Intake Manifold
33  KM-92002-2010 1 Bolt
34 KM-92009-2015 1 Screw
35 KM-92009-2080 1 Screw
36 KM-92009-2081 1 Screw
37 KM-92015-1193 1 Nut
38 KM-92022-2373 1 Washer, 6.2 x 15 x 1.2
39 KM-92027-2003 1 Collar
40 KM-92027-2004 1 Collar
41  KM-92043-2006 1 Pin
42  KM-92063-2305 1 Main Jet, #112.5
43  KM-92064-2110 1 Pilot Jet, #38.8
44  KM-92081-2009 1 Spring
45  KM-92093-2002 1 Seal
46  KM-92143-2011 1 Collar
47 KM-92191-2018 1 Tube
48 KM-130B0620 1 S  Flanged Bolt
49  KM-130B0645 1 Flanged Bolt
50 KM-172G0695 1 Stud Bolt
51 KM-214B0414 1 Pan Screw
52 KM-670B3036 1 O-Ring

WWW.mymowerparts.com



Page 27 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Engine Internal (Model 365L)

365L

N S - o o @
— =~ \uu/ - ™
< o A@ fuwHH_: @ _\ Z—%___ ) A,”.uv 6 9 @ @
(Fro@mmw @ g =g 4 2
= B ) Rl -
oc——o - ° Ql
"_mw ._.nu f
'\ T ©
& N
An ww_ { - \\ = M/ /N_ 4 o~ _
D h mﬁ\ AN m.m (CD « R
/ AT AT =\
«d _Mww.\ @Cc,m N Au_;s =
/ / 7 /Mv/”! k.‘“k \ [ ﬁ rlﬂlwu a v
\\ \\ myf o \\\m\mmw, e -]
/S NS =7
/ PR My
\\ - \Av’,V.LV MIW(U_
: : 0 U
/ . pe) ) )
= S Aﬂw g . \“\ \““m , A M”
_mwv .mn_Wl-?illiMW ﬂ ‘vw \ ““\ \ ““\ 7 ///
! ) \ e N
M_\ "/ \“\ \“\ o 4 /./.\ 1\
&m %M/_ \“\ \“\ o )
[} l A,I. / \ \ P —— .
.mww. & o0 \“\ \“\ﬁu { .MWMMM ) /7// \P ‘
" .nm_ .m\ % _ /V./V/V uv\ e
, _ Nl /4 ®
|
© ;
&) &
N B oo N RN
cm_\ . %umw :mm “m.u“ mmwsg & m _wy .w.”wuu%‘.wﬁ.v _Aw m - \\ \)J A\ /w/ ,
& = N = & /wmy &l T N ,”,"",w”mm.wk\\“_“\
T N ) W, \\\\w\ N =S
0O (Y~ 3 V4 |
\% / ) \m\\ / |
N w G | |
— N |
20N | |
, -?”Mwwwww o 0 e O— 0 L= 0
- 2 = 2



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Internal (Model 365L)

Page 28 of 50

Ref#  Part Number Qty S/P/F  Description
1 KM-12004-2106 1 S Intake Valve
2 KM-12005-2094 1 Exhaust Valve
3  KM-12009-2067 1 Valve Spring Retainer
4 KM-12011-2056 1 Collet
5 KM-12016-2056 1 Rocker Arm
6 KM-12020-2059 1 Rocker Shaft
7  KM-12032-2064 1 Tappet
8 KM-13116-2057 1 Push Rod
9 KM-39108-2057 1 Spring Retainer
10 KM-49078-2071 1 /P Valve Spring
11 KM-49118-2063 1 S  Complete Camshaft
12 KM-92009-1109 1 Screw
13 KM-92015-1137 1 Nut
14  KM-92049-2109 1 Oil Seal
15 KM-480J1200 1 Circlip
16 KM-13001-2123 1 Piston
KM-13029-2090 1 Piston L,.25
KM-13029-2091 1 Piston L,.50
17 KM-13002-1013 1 Piston Pin
18 KM-13008-6016 1 Piston Ring Set
KM-13025-6001 1 Piston Ring Set L,.25
KM-13025-6002 1 Piston Ring Set L,.50
19 KM-13251-6022 1 S  Connecting Rod Assembly
KM-13251-6026 1 Connecting Rod Assembly, U/S .50
20 KM-49119-2130 1 Crankshaft Assembly
21  KM-59051-2112 1 Spur Gear
22  KM-92002-2053 1 Bolt
23  KM-92036-021 1 Snap Ring
24  KM-551A0408 1 Dowel Pin

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 50

365L

Engine Radiator Assembly (Model 365L)

@~ =z
~ . s ”m“ N lIllJl...-lI.rIIII \\\ _-.IIM.
A/_m.u\ T|| .Amwnfumnnu“u .H . mu_ ,r/.///; /, '-\ \m N

~ N\ AN \A,.._A,._w-.v
// // Mm o o __a \llmluwatn.i\.i\
9w @ 0- S
- _ @
) o 2 ang
TN @ s @ © @ - )
A/ ”./ me \ \_\ Lm RMH..HHHMM JU m“ aﬂHﬂR_ uv nC mu_ , \N ‘M ﬂwj A ....v A m.w,wu
o /awv $rD / hw (rrm —== m [\ ol
q Ut / ;e N oo T
, / \\ o / =t ==
/ . 3] / o
A \..umu.....l.!_..u QP 7 \\‘ N
/v _uumm.u. \%L § 5= H\w / A“nnnng
o A\ Ummmmuru Am L X G S \
Y = N~ \
AN A %,vi y —@FC O
\ ,/m m., fx\ \\ x,ul. / N W N / e \ © ® W@
A7 R WA NN\ A/ B e @
& @ \\ ,f,mm \) / \mmﬁ\ /X ”m,”,”, ”” N\ N\\U e --,,\\
Al I yw, e FANR N Y, 2.8 \
h V Y/ . Ln T wﬂ m 8y NN N A \ s
\ R ‘ v.ﬂ N I ﬂ / vv_ VW{ w,,r N\ _.4 \ | (o) \ \ ﬁ ko
\ e N\ . AN [ TR /(| V AR——,
R AL > A O U AW
\ /I A =~ 4 \_‘.ArA AW\ /,. = p 5 h’,r
NY 7SV E AN ‘ R\ VL —
)/ / NV 4/ C\ W | A ﬁw
s “ ../ m U \\, l« \ “\ r,rimm.\ \ \“\ “\mmww _‘ \\‘ ~— oo N\, .mia_uhﬂmw_
\ \ ) / lﬂ/ / \ﬁ;, m \\ /7 / \.‘.m V L \\\ / \ <t
\ \ . ,/wnunuw // / r,«“\ ,a m / \ \\ m\ \\ \ \v.\\ \\ // uw
muw} «E ils.HnH-m 7 \ mw. /A_M“\ mmw“““mu“w“““m \\ //
o m!....._m\)v \\ / \\ o ‘- \“\ \\ h
o &) \ NN/ / \
RN Y & NN/ —ep/ @ 85 \
/.)NU , /// /ﬂ,..v. nﬂﬁuﬂ. mu— nnmw -v, /fl_mw.t.- y \. “ LIl ¥_\ m m mv Am / //
/ eme@- AG, BET 7 / _m _ @ ol o % AR
{ Y 'y -
\\ 0 “zw _mw Qe @ ......!.uw c mwmw ./ ;Mum ” “““w .—.. | “““"
_nwﬂnu —— \\_ e 9 o ™ .
° 2
Rowad
<




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Radiator Assembly (Model 365L)

Page 30 of 50

Ref#  Part Number Qty S/P/F  Description
1 KM-11009-1145 1 Gasket
2 KM-11012-1084 1 Cap
3 KM-11046-2008 1 Bracket
4  KM-11046-2010-9H 1 Bracket
5 KM-11047-2058-9H 1 Bracket
6 KM-11050-2068-9H 1 Bracket
7  KM-11050-2069-9H 1 Bracket
8 KM-11060-2084 1 Thermostat Cover Gasket
9 KM-11060-2288 1 S Pump Cover Gasket
10 KM-11060-2289 1 S  Pump Case Gasket
11  KM-13107-2097 1 Impeller Shaft
12 KM-14024-2114 1 Cover
13 KM-14037-2108 1 Screen
14  KM-14073-2067 1 Duct
15 KM-14073-2068 1 Duct
16 KM-16142-2069 1 /P Pump Cover
17 KM-39061-2058 1 Radiator Assembly
18 KM-39062-2051 1 Cooling Hose, 7.5 x 13.5 x 305
19 KM-39062-2052 1 Cooling Hose, 24 x 31.2 x 90
20 KM-39062-2054 1 Cooling Hose, 7.5 x 10.5 x 460
21  KM-39062-2055 1 Cooling Hose
22  KM-43078-2051 1 Reservoir
23 KM-49044-2058 1 S  Water Pump
24  KM-49054-2053 1 S  Thermostat
25 KM-49063-2056 1 S  Mechanical Seal
26  KM-49085-2052 1 Pressure Cap Assembly
27  KM-59041-2063 1 Cooling Fan
28 KM-59051-2113 1 Spur Gear
29  KM-59256-2057 1 /P Impeller
30 KM-59336-2052 1 Pump Case
31 KM-92022-1557 1 Washer, 6.5 x 20 x 1.6
32 KM-92022-2247 1 Washer
33  KM-92027-271 1 Collar
34 KM-92037-2001 1 Clamp
35 KM-92037-2065 1 /P Clamp
36 KM-92037-2210 1 Clamp
37 KM-92037-2211 1 Clamp
38 KM-92042-014 1 Pin
39 KM-92049-2111 1 Oil Seal
40 KM-92093-2085 1 Seal
41  KM-92143-2013 1 Collar
42  KM-92143-2014 1 Collar
43  KM-92144-2346 1 Spring
44  KM-92150-2231 1 Bolt, 6 x 20
45 KM-92160-2001 1 Damper
46  KM-92160-2002 1 Damper
47  KM-92160-2039 1 Damper
48 KM-92200-2044 1 Washer
49 KM-130B0614 1 Flanged Bolt
50 KM-130B0620 1 S  Flanged Bolt
51 KM-130B0816 1 S  Flanged Bolt
52 KM-130B0825 1 Flanged Bolt
53

KM-130G0645\\\ /W, MYAMIOVer Patees g m)



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Engine Radiator Assembly (Model 365L)

Page 31 of 50

Ref#  Part Number Qty S/P/F  Description
54  KM-130G0675 1 S  Flanged Bolt
55 KM-130GO0870 1 Flanged Bolt
56  KM-130H0665 1 Flanged Bolt
57 KM-551A0314 1 Dowel Pin
58 KM-670B1507 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 50

365L

Final Drive Assembly

e
2T

'

s

2
<
2
%
-

\wy@ ~E& f 7 &8
A e § \lfm mw |V|V.V\
ey S
N MM ”m AR
N 7~ ‘mm“bmw,m%w

W
RS %%

N .l\\\\ \_..h A@\

'/ \‘.y/v .n\v MV N \\\

»f \ \\I-L m\“_ ‘w\
mm %@; ﬂ“\ o
7 gz& %muw -

- II

é

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L
Final Drive Assembly

Page 33 of 50

Ref#  Part Number Qty S/P/F  Description
618-3110A 1 S  Drive Ass'y Complete
1 611-3012 1 S  Axle Assembly
710-0852 1 /P Ribbed Neck Stud
2 618-3106 1 S  Carrier Assembly, Output
3 618-3107 1 S  Gear Assembly, 51T Internal & 20T
4 618-3109 1 S  Housing Ass'y
5 710-1342 1 Hex Washer Screw 1/4-20 x 1-1/8
6 711-1048 1 Brake Shaft
7 712-3027 1 S  Hex Flange Lock Nut 1/4-20
8 715-0156 1 Roll Pin
9 715-0219 1 Dowel Pin
10  715-3045 1 S  Bushing
11  716-3015 1 Inverted Retaining Ring
12 716-3018 1 Snap Ring
13 717-3395 1 Spur Gear 13T
14  717-3397 1 Ring Gear 46T
15 719-3114 1 S  Axle Outer Housing
16  721-0381 1 S Oil Seal
17  721-0393 1 Oil Seal
18 727-3124 1 S  Elbow Fitting
19 732-0752 1 Brake Shoe Spring
20 736-0351 1 S  Shim Washer .76 x 1.5 x .030
736-0492 1 S  Shim Washer .76 x 1.5 x .010
736-0493 1 S  Shim Washer .76 x 1.5 x .020
21  741-0665 1 /P Needle Bearing
22  741-3033A 1 S  Ball Bearing
23  741-3080 1 Needle Bearing
24  761-3049 1 Shoe Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 50

365L

Frame Assembly & Attachments

_.Pm_ ~— \\ Af MHMI\.
// /l ||||||| \ \Alr\
/, 5 “mﬁ/ auué-i!w nmmfwv\ VAR .
\ / _ _\\ / trag-— ,_\ / m, mn/. s .T ...... 8-
\ /2 / RPN VLY S ) .
U — = =g 19
\ / -0 i =
\ N\Js/ % =N i
/ [ O /@ )
/ .m. A fl@ \
N :MNA . [ =\
||w.wrﬁ MA \ — v
B2 X\ N r
“\PHHH_N /v S ®
¢\
\\u“n.m--- AN N\
2 “.m_uvv \
e g
7\ /S
~M .\“Mdﬂﬂm\i .w// ///,A.,O
A° DA N
R ”%M AR
\, QNR\‘_._Lﬁ A
{ /el
&w A\mnmmnnumw// \.,.\\ n,._ mw_/_ o
Ao AN AN N\ N\ P
H® O\ & 4 /// \
\ N ml\ \ N -~
”%//WN?”/.;/ .Y ' - ’ 6 ”l J v\\\
/ /,/ /J., A ,“J \.\N ] o
/M/ ///\MWV\ P /m' .“w _\ n_\v /
RN ANy 4
NN oNoi =/ /
RN
M BN \ Ve
/m,..y%@ g \S / \\\
R NN T
\ AN Y, \m / T
N W=l A7 )
P \\\Wm\ h// .// = ,HWM .N,\ / “&
ly/ / / \\ \A//V \
vm M‘ A\ //”Mlmwmll ,//
G\ N
\\\.-M\\ ,,,,M . / T
o ped Mﬂ. H””I;..HHHHHHHHHHH”HHH./

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Frame Assembly & Attachments

Page 35 of 50

Ref#  Part Number Qty S/P/F  Description
1 712-0251 1 Retainer Nut 3/8-16
2 603-0720 1 S  Frame Assembly
3  712-0455 1 Retainer Nut 3/8-16
4  712-0431 1 S  Flange Lock Nut 3/8-16
5 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
6 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
7  712-3004A 1 /P Flange Lock Nut 5/16-18
8  736-0258 1 /P Flat Washer .385 x 1.0 x .135
9  749-3062 1 Upper Bumper
10 749-3061 1 Lower Bumper Tube
11  736-0451 1 S  Washer.320ID x .93 OD
12 703-3504 1 S  Bumper Bracket
13  710-1250 1 /P Carriage Bolt 5/16 x 1.5
14  710-0520 1 /P Hex Cap Screw 3/8-16 x 1.5
15  736-3004 1 S  Flat Washer .406 ID x .875 OD
16  603-0620A 1 S  Front Bumper
17  726-0298 1 End Cap
18  712-0431 1 S  Flange Lock Nut 3/8-16

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 50

365L

Front Axle & Tire

<

- J_II,/

- . 2 7 m \
\ o \ / , \ &
\ \ / ! S
\ — \ / A S
. ) \ 4 f < Lo/ %
= /( / ;e &w @ ) \\ ~ kﬁ. v ‘Q_n w _,@. oD ._m
‘mmww 4_“__ \e \ “ = , “‘ /”””K A\ p
Ammmwu_ \\“_ 0 // \w / af mu

= 4/ ) ®
Sy o 9 =
// ) / o
\“\ \“ \..\_ m
7o . oy o =
“‘ O A - m
/ - & -
@©. W
T



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Front Axle & Tire

Page 37 of 50

Ref#  Part Number Qty S/P/F  Description
1 712-3075 1 /P Hex Lock Nut, 1.0-14
2 736-0274 1 S  Flat Washer
3 603-0389A 1 Pin Ass'y, Pivot
4  737-3090 1 S  Adapter, 1/8 NPTF x 1/8 NPTF
5 737-3072 1 Grease Fitting, 65° w/Extension
6 712-0431 1 S  Hex Flange Lock Nut, 3/8-16
7 712-0229 1 Push Nut, 3/8 ID
8 710-3178 1 /P Carriage Bolt, 3/8-16 x .75
9 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
10 736-0169 1 S  Lock Washer 3/8
11  736-0227 1 S Flat Washer 3/8 x 1.5
12 731-0374 1 S Flange Bearing 1.0 ID
13  737-0280 1 S  Grease Fitting
14  603-0363 1 Castor Wheel Bracket
15  712-0239 1 S  Hex Center Lock Nut 1/2-20
16  710-0506 1 /P Hex Cap Screw, 1/2-20 x 5.5
17 750-0456 1 S  Spacer, .79 1D x .347 Lg
18 634-3163 1 /P Wheel Comp 11.0x4.0x 5.0
18  741-3069 1 Bearing, Flange Not Shown
18  741-3070 1 S  Bearing, Roller Not Shown
19  750-3197A 1 /P Wheel Spacer
20 603-0382 1 S  Front Axle Ass'y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 50

365L

Fuel Tank, Wheels, Rear

(o] o)

/
um“.uw.b wmmmmmﬂn.. / /
mmlw.. #lamMMHﬂ
, TGS, P}
\\ AA“VAM“ /“,,wig 3 |
/ =, P “““ P l““"!unu
\/ 7))
N4 A
’// &l ) \ - o N\ \“\ \ “\
N - 7
gka% M
\\\ H L) Inwl MIWN /// ‘/
\\.iHHu \ /
/ M,/ /
|----mnm W\ ,
\“\ m”VDIAvIM.I .w / // AHV HH
\n\“m“mmmuHHwﬁ NN
n“w“\\ \ // an.
't
/ \ N
m 4 --VJ/ N
"\N”/\} w/
_ m q/ / \Vﬁ —
lﬂ/ 0 \KWJWILNVIH_/M/‘) /
K_u * ‘ .\“m - /
Ar..N.Mvwm\\\\\ \\\xnl .W”ly o )
™ yA T .A o
h \ ] h / —

/
I/
‘/ \ \
\ \ & A y / “
”// Mm”/ \‘ a,/W”wwuu\V\\‘ \““ \\ //ﬂ//
\ Z N/ , \
,! r // /nm \“ \ \ A u
4 /\WW s Y/ ; S
\ﬁ. N ot
= ,
| ;
\ 7
Avx : 7 \
, @ AN \ \
\ ..\ Illllll..”_ o //

Q]

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Fuel Tank, Wheels, Rear

Page 39 of 50

Ref#  Part Number Qty S/P/F  Description
1 722-3020 1 Foam 1.25 x .62
2  710-1260A 1 /P Hex Washer Screw 5/16-18.0 x .75
3 651-3004 1 Fuel Tank 4.0 gal
4  703-3490 1 Fuel Tank Mounting Bracket
5 712-0431 1 S  Flange Lock Nut 3/8-16
6  736-0231 1 S  Flat Washer .344 x 1.125
7  710-0216 1 /P Hex Cap Screw 3/8-16 x .75
8  734-1596 1 Tire 20 x 8 - 8 (For model 364)
734-3163 1 Tire 22 x 11 - 8 (For models 365 & 365L)
Chevron
9  634-3005 1 S RimAss'y8x6.19 (For model 364)
634-3030 1 S RimAssy8x6.19 (For models 365 & 365L)
10  734-0255 1 S  Tubeless Air Valve
11  634-3050 1 S  Wheel Comp 20 x 8 - 8 (For model 364) Turf
634-3051 1 Wheel Comp 22 x 11 - 8 RH (For models 365
& 365L) Chevron
634-3052 1 Wheel Comp 22 x 11 - 8 LH (For models 365

& 365L) Chevron

WWW.mymowerparts.com



Page 40 of 50

-

:

\

0 gy

au1zxmﬂ //

[ \g

<o

/

~—

ZERA
\!QE o A@w

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

aw
o-uTJ

Q>

S0 TR o\ R ()
w © O ©

W///%

\
) o 54

IIIIwn.. —)

Hydraulic Drive, Lines And Hydraulic Filter

365L

B . /
S N
_“L./ N// /!ﬁ,vm\ \wA
\ / // / ‘m@v
s O\ 2
“ wwmm
R

W Yﬁlll rw
Ve Nmm; 2\ .Nm-u Wm\

‘”‘l.. ”” - Y, /
\ - mw:nwzo uu\\ \\
/, , / //V/\A \\
g /7’ ///
// / \ \ \\ / /nﬂu.
/C Am// \.\ 4
ST W -
WA INEVS %
aw‘ - “ ,Mm WW\ ..... = % / \ /V/ A\\
&= 1 v/ @ OX
w,, pra~gy W.A / = _ .w\ o
w/, o ey v 2
/5 N -

-
5 WWU ?w 7

A AN 5 Y &
// PNV N i Ao R
LA ww«w & ,WM.Q\ 7 > ﬂwm
//\ /}w AM/M-.A% % \“m“m \“

N \ ~

lwwmm nm- ! VWI“ \\Wﬂ mwm,\illl ‘\NI...II
}_ mmr F m N ./,N\R

C\\ AHG 7 <
= WZ A A-mm-x .-\W-nf ¢

g \VW Mw wkmwv--uwz\ -

5~ ,.‘mm umq-bw.u\ R

[\

'

.\%&, / >\ J \ \,

ol Mo ® © ©

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Hydraulic Drive, Lines And Hydraulic Filter

Page 41 of 50

Ref#  Part Number Qty S/P/F  Description
1 737-3069 1 Pipe Plug
2  737-3070A 1 Pipe Dipstick
3 603-0639 1 Hydraulic Tank Assembly
4  727-3116 1 S  Connection Fitting
5 721-0223 1 S Seal
6  738-0940 1 /P Drain Plug
7 727-3120 1 Inlet Tube LH
8 727-3155 1 Tee Fitting
9 727-3154 1 Outlet Hose RH
10 727-3121 1 Inlet Tube RH
11 727-3153 1 Outlet Hose LH
12 710-0216 1 /P Hex Cap Screw 3/8-16 x .75
13  712-0455 1 Retainer Nut 3/8-16
14  747-3360 1 S Belt Retainer Rod RH
15  710-0378 1 /P Hex Cap Screw 5/16-18 x 2.5
16  736-3089 1 /P Flat Washer 5/16
17  723-3071 1 Filter Element
18  731-1449A 1 S Fan Blade
19 712-0333 1 S  Hex Nut 1/2-20
20 703-3168 1 Mounting Pulley Bracket
21  756-0625 1 Roller Cable
22  738-0924 1 S  Hex Shoulder Screw 1/4-28 x .375
23  703-3169 1 Retainer Cable Bracket
24  712-0117 1 S  Lock Nut 1/4-28
25 618-3165 1 Complete Transmission Assembly LH
26  712-3050 1 /P Lug Nut
27  710-0347 1 /P Hex Cap Screw 3/8-16 x 1.75
28  736-0258 1 /P Flat Washer .385 ID x 1.0 OD
29  756-0627 1 S  FlatIdler Pulley 3.5 OD
30 703-3174 1 Mounting Bracket Cable
31 712-3019 1 S  Hex Nut 7/16-14
32 736-0171 1 S  Lock Washer 7/16
33  736-3015 1 S  Flat Washer .469 ID x .875 OD
34  603-0377A 1 S Idler Arm Assembly
35 603-0102 1 Shoulder Screw
36 732-0478 1 S  Extension Spring 6.12 Lg
37 712-0431 1 S  Flange Lock Nut 3/8-16
38  712-3027 1 S  Lock Nut 1/4-20
39 703-3380 1 /P Declutching Cable Bracket
40 736-0119 1 S  Lock Washer 5/16
41  738-0704 1 S  Shoulder Screw
42  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
43  710-3011 1 /P Hex Cap Screw 3/8-16 x 2.25
44  603-0362 1 S Idler Pulley Assembly 5.0"
45  703-2888 1 S Idler Bracket
46  712-3004A 1 /P Flange Lock Nut 5/16-18
47  710-3103 1 /P Hex Cap Screw 5/16-18 x 2.0
48  727-3100 1 S  Connection Fitting 1/2 x 3/8
49  603-0358B 1 S  Skid Plate Assembly
50 747-3361 1 Belt Rod LH
51 603-0450 1 S Support Pump Assembly
52  710-3178 1 Carriage Bolt 3/8-16 x .75
53  749-3040

WWW. my‘mowerﬁar*fét@bm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Hydraulic Drive, Lines And Hydraulic Filter

Page 42 of 50

Ref#  Part Number Qty S/P/F  Description
54  736-0921 1 S  Lock Washer 1/2
55 710-1189 1 Hex Washer Screw #12-24 x .625
56  756-0974 1 /P Transmission Pulley
57  732-0729 1 /P Wire Ring
58  736-0185 1 S  Flat Washer
59 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
60 618-3164 1 Complete Tranmission Assembly RH
61 710-0751 1 /P Hex Cap Screw 1/4-20 x .62
62  703-2907 1 Bearing Cup
63  741-0600 1 S  Ball Bearing
64  756-3085 1 Idler Pulley 5.0"
65 712-0324 1 /P Hex Lock Nut 1/4-20
66  750-3176 1 Idler Spacer
67  746-3083 1 Declutching Cable
68  712-3007 1 /P Jam Nut 5/16-18

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 50

365L

Labels

2
)

N

WA

e
e

}.

v
SHEEE

. _ _____
A
LD
'

> .
S bmmmmimmmmmam

L ________, | __

_= lllll I\l“

nvﬁ—-¢w_‘
Rk

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L Page 44 of 50
Labels
Ref#  Part Number Qty S/P/F  Description
777S30010  777S30010 1 S USE 777S30503
777D03343  777D03343 1 LABEL-365L ZTT
777530145  777S30145 1 S USE 977S30145
777530295 777530295 1 /P LABEL-CHUTE DEFLECTOR
777120389 777120389 1 LABEL-BELT/LUBE G
777120310 777120310 1 LABEL-SEAT ADJUSTER
777D03278  777D03278 1 LABEL-ENGINE
777530014  777S30014 1 /P LBL.CAUTION SPRING
777S30015  777S30015 1 LBL.RIDER DNGR.STR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 45 of 50

365L
Lift Assist Spring

TN
7 N\
7 o i
F 2] H
s Wi i
& <&/ i
¥ / H
7 / /
; /
) o~ / " f
P~ / 2 i
7 & / = / e
/ N / / / oY .
{ 772 / / i TS .
v / / / [ T~ ~
\_ o / / f . S ~
~A / / f 3y S ~.
i Nl / / { im S
i / 7 { T —~
i / / £ S N S
[i{ / / o R - S -~
Y / / F et ~ ~ . —
7 / / R ] . - - ——
- Vi / / S L T T s N, T e
f \ V4 / o/ R e o S
~ - / [ 4 N Iy A ~ ~ ~— e ey,
~ o N / P e RN 111 ) padae === i ~ ~ S ——™ oy
. L2 / o AR 1) i / ~ _— Ny
AN Woem ~L / N Sy, e S
Y I G~ / ~ S Swmy e oy
. It e ~. ~S ~. Ny
. I~ \ of —~ . Ny
. [N ~. "~ Ny
a Y (- o s _ - = Y
& a8 T ~ -~ Nl "N N
s _—¥CL N 3 ~ g >
e N Y 3 / ~ S . 7
o ' = . / ) T TN N
[§ - \ ~ N\ / s VAR TR -V |
B i \ 3] / e W A W Y us Yo
i 2 / e S e 2 X
1 \ / R R g e
i \ / ) ==
i N\ / RN T H 2/
I \ / RO VT 1) e
i
i i)
]
|
|
|
i
o
o
/
T 4 AN e
| / \ =
f / N\
{ / \
{ / N\
i / N\
i / \
{ - M
{ 2 =
{
{
{

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L Page 46 of 50
Lift Assist Spring
Ref#  Part Number Qty S/P/F  Description
1 732-0772 1 Extension Spring 1.25 OD x 11.5 Lg
2  711-0509 1 /P Spring
3  712-3007 1 /P Hex Jam Nut 5/16-18
4 712-0116 1 S Jam Lock Nut 3/8-24
5 711-1059 1 Ferrule
6  736-0159 1 S  Washer 5/16
7  710-1207 1 /P Hex Cap Screw 5/16-18 x 3.50

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 50

365L

Parking Brake And Linkage

Ozl =va|ma

09}

. O mmnm1-“‘1-
1 \\ ””
/ \
3,- / N\
\
A N, \ //
MMTI /ﬂ/
I N\
“\/ \ -~
N \W \\ &M ,/.»\\\2
wcﬁ\ \
P \\\\ \\ AN
YN S \
e a \\ v #
_MW“\ 7/ \
e v \ o
)/ N\ &
Y “w\ \\ \\““ /”/ \
V VRII. ) \\“\“ /”” ™
\\ N \,“\w\ / M/_
\hh L \\a.\ \ . P ‘.,
\ N\ // AN \
\ v // Ay \ /
// \ \\ A /,, m ’__
Va_\ / \ N\ by
/Y /// Y NRVANRN
0 \“‘ A\ A .w\\vv\s \ X S \
1/ r\ww \“\A N / \ O\
mmwmmw\@\ \/A. 0 wav,n,..memw = /
£/ \ 7

_AA MWH-I

.
~—

i, g‘.mnyﬁl A (AMW”/ ””y hn / VYIG \ \

VAN

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L

Parking Brake And Linkage

Page 48 of 50

Ref#  Part Number Qty S/P/F  Description
1 603-0649 1 Parking Brake Shift Ass'y
2 714-3004 1 Cotter Pin
3 710-3178 1 /P Carriage Bolt 3/8-16 x .75
4  741-0324 1 S  Hex Flange Bearing .506 ID x .590
5 703-3400 1 Brake Mounting Bracket
6 747-3404 1 Connecting Brake Rod
7  714-0104 1 S  Cotter Pin
8 710-0134 1 /P Carriage Screw 1/4-20 x .62
9 712-3027 1 S  Hex Flange Lock Nut 1/4-20
10 703-3405 1 Support Plate
11  714-0101 1 S  Cotter Pin
12 703-2857 1 Retaining Rod Bracket
13  732-0827 1 Torsion Spring 5/16
14  747-3397 1 Parking Brake Retaining Rod
15 735-0664 1 Parking Brake Pad
16  603-0683 1 Brake Rod Ass'y
17  711-3357 1 S  Ferrule
18 712-0314 1 Jam Nut 1/4-28
19 736-0258 1 /P Flat Washer .385 ID x 1.0 OD
20 712-0431 1 S  Flange Lock Nut 3/8-16
21  747-3266A 1 /P Bracket Rod
22  732-0463 1 S  Extension Spring
23  732-0800 1 Extension Spring
24  747-3284 1 Release Pump Rod RH
25  747-3363 1 Release Pump Rod LH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 50

365L

Seat Assembly

AN P~

=
[

/ N L0

\

\ NG
Y — /Ww.@-@

1
. ,,, /Ka |...||_mw
s \ A B /
Y \\\M’ H ——— IW mmum@v: ¥ /W

nm\mv;_ ™
NP

@S —"7
ST
/=2 -

~

i\
N S

m

=

L0 V. \\

(* 0GR ar -

-

&<
(N /

\. ~ /L, ‘
/

@mmmm@ﬂ_m_\w.
i j_

/(‘/ o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

365L Page 50 of 50
Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 757-0375B 1 S  Seat Assy
2  757-3009 1 Seat Arm Ass'y (If Equipped)
3 731-3154 1 Seat Slide
4  710-1260A 1 /P Hex Washer Screw 5/16-18 x .750
5 738-0372 1 S  Shoulder Spacer
6 720-0190 1 S  Height Adjuster Knob
7  732-3098 1 Spring Index
8  712-3004A 1 /P Flange Lock Nut 5/16-18
9 603-0294 1 S  Seat Base Bracket Ass'y
10 710-0788 1 /P Hex Washer Screw 1/4-20 x 1.0
11  736-0463 1 S  Flat Washer .25 x .630
12 750-3274 1 Spacer
13  738-0296 1 S  Shoulder Screw
14 712-3005 1 S  Flange Lock Nut 3/8-16
15  732-3080 1 S  Compression Spring
16  750-0664 1 Spacer
17 603-0730 1 S  Seat Plate Ass'y
18  710-0560 1 /P Hex Carriage Screw 3/8-16 x 1.75

WWW.mymowerparts.com



